14L

Index

©CoNOOR WN=

Part No.

53-400902-000
51-012380-001
*53-400747-xxx
*53-400748-xxx
11-012276-001
*53-400723-xxx
*53-400724-xxx
11-012380-001
53-400754-000
11-602683-001
53-400806-000
*53-400720-xxx
12-081201-000
53-400905-000
53-861676-000
53-400805-000
11-051704-001
53-400804-200
53-400803-200
53-400898-00
53-400897-000
53-400906-000
11-053427-000
11-081201-000
11-052003-001
11-051744-001
11-052006-001
53-400829-000
53-400754-000
11-051842-000
53-400942-000

Description

Assembly Rear Panel

Screw Pan Head (1/4-20 x 3/8)

Hood Only (w/Inserts)

Hood Complete (Includes Index No. 1,2,4,5,6,8,9,10,11)
Screw Pan Head C.R. (#6-32 x 5/8”)
Extrusion Trim L.H.

Extrusion Trim R.H.

Screw Pan Head C.R. (1/4-20 x 3/8”)
Hood Lock Bracket

Screw Screw Pan Head C.R. (10-16 x 3/8”)
Crown Plate

Crown, Hood Logo

Screw Flat Head Robertson (#10 x 1-1/2”)
Hood Mounting Channel

Intellishield

Threaded Alignment Rod

Hex Nut (M8)

Assembly, Receive PCB

Assembly, Transmit PCB

Front Cover - only

Brunswick Logo

Front Cover With Logo and Retainers
Retainer Nut (M5)

Screw Flat Head Robertson (#10 x 1-1/2”)
Washer (16 mm)

Locknut (M8)

Washer

Flange

Hood Bracket

Nut U-Spring (M6-1.0)

Hood Lock Bracket Assembly

*Color Chart
Part No.Suffix Color
-304 Afternoon Showers - Exception Request Only
-303 Toasted Coconut - Exception Request Only
-302 Black Forest Cake - Exception Request Only
-301 White - Exception Request Only
-300 Macchiato - Exception Request Only
-200 Titanium
-100 Black
Center Stage Hood

August 2023



Center Stage Hood

15L

August 2023



